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Seat Adjustable Accessory Mount (SAAM) for 98-07 Land Cruiser / LX470

Thank you for purchasing from Cruiser Garage! If you have any questions please contact us at info@cruiser-garage.com

QTY Parts Included
1 Seat Mount
2 Bolts M8-25mm

Tools required: Ratchet, 6” Extension, 12mm Socket, 14mm Socket, Torque Wrench, Phillips #2 Stubby Screwdriver
Please read these instructions fully to understand the process before installation.
1. Move the seat forward and pry off the cosmetic bolt covers behind the seat (Fig.1).

Use a 14mm socket and unscrew the bolts (Fig.2).

S

Fig.1: Fig.2:

2. Move the seat back and do the same to the front covers and bolts (Fig.3/4).
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3. Once the 4 bolts have been removed, tilt the seat back so that it is resting on the 2" row seats.
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4. Using a phillips #2 screwdriver, unscrew the first screw holding the seat adjustment panel (Fig.5). Loosen, but do not remove the
second screw (Fig.6). Note: When reattaching this panel in step 8, make sure the plastic tab goes between the second screw.
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5. Carefully pull the panel to allow enough room to insert a stubby phillips #2 screwdriver and remove the front trim screw (Fig.7).
Unscrew the opposing screw on the other side and remove the trim panel (Fig.8).
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6. Locate the two bolts underneath the seat (Fig.9). Using a 12mm socket and 6” extension, remove these bolts.
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7. Move the mount under the seat and align holes with previously removed bolts. Using the supplied extended M8 bolts, screw the
mount to the seat (Fig.10). Torque both bolts to 15 ft-lbs (21 N.m).

8. Repeat steps in opposite order to reattach trim panels and seat. Make sure the 4 seat bolts are torqued to 31 ft-lbs (42 N.m).
9. Attach your choice of fire extinguisher or accessory. Done! (We recommend using lock nuts to secure extinguisher brackets)

Thanks again for your purchase! We hope you enjoy it!

Cruiser Garage under no circumstances will be held liable for any damages or injuries to the users of this product(s) and or their equipment as a result of the use of

this information or parts obtained by Cruiser Garage.
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